



# TEST REPORT



Scan QR code download APP



Scan QR code follow us



Scan QR code verification of authenticity

**Report No.** : LTIT22101990EN

**Sample Name** : 5 SET OF GARDEN TOOLS

**Client Name** : NINGBO AAG ENTERPRISE LTD

**LTI Testing & Certification NingBo Co.,Ltd.**

Room 302, Building 037, No. 166, Jinghua Road, Hi-Tech Zone, Ningbo, Zhejiang, China

Website: [www.lti-lab.com](http://www.lti-lab.com) E-mail: [info@lti-lab.com](mailto:info@lti-lab.com) Tel.: +86-574-87112392

This report is only responsible for sample(s) received.

This report is advised that the result of testing contained hereon is only used for client's reference.

The report is invalid without "The Special Stamp for Test Report", reviewer and the approver.

The reports shall not be published as advertisement without the approval of us.

Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted). Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



# Test Report

Report No : LTIT22101990EN

Date: Oct. 19, 2022

Page 1 of 4

Client Name : NINGBO AAG ENTERPRISE LTD  
Client Address : BUILDING 1# NO. 175, LANE 165 WUXIANG NORTH ROAD, WUXIANG INDUSTRIAL ZONE, YINZHOU, NINGBO, CHINA, 315111  
Sample Name : 5 SET OF GARDEN TOOLS  
Sample Model : G23381T  
Exported to : U.S.A  
Country of Origin : China

The above information is provided and confirmed by the applicant, and our company is not responsible for its authenticity.

Receive Date : Oct. 17, 2022  
Testing period : Oct. 17, 2022 - Oct. 19, 2022  
Test Method : Please refer to the next page(s).  
Test Result(s) : Please refer to the next page(s).



Approved by: Scott Zhao

*Karsa Zhang*

Reviewed by: Karsa Zhang

*Tonya Zeng*

Complied by: Tonya Zeng

This report is only responsible for sample(s) received.  
This report is advised that the result of testing contained hereon is only used for client's reference.  
The report is invalid without "The Special Stamp for Test Report", reviewer and the approver.  
The reports shall not be published as advertisement without the approval of us.  
Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted). Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



# Test Report

Report No : LTIT22101990EN

Date: Oct. 19, 2022

Page 2 of 4

<u>Item No.</u>	<u>Test Requested</u>	<u>Conclusion</u>
01	As requested by client, determination of Total Lead(Pb) content in substrate materials in the selected part(s) of the submitted sample(s) according to the requirement US Public Law 110-314 [Consumer Product Safety Improvement Act of 2008 (CPSIA)](HR 4040), section 101(a)(2).	PASS
02	As requested by client, determination of Phthalates content in the selected parts of the submitted sample(s) according to US 16 CFR Part 1307, Final Rule, amending CPSIA section 108.	PASS

## Test Sample Description:

Sample No.	Sample Description	Location
<u>01</u>	Black plastic + Purple plastic + Red plastic	Big shovel scraper + Three claw tool handle top end + Small shovel handle top end
<u>02</u>	Purple soft plastic + Red soft plastic + Yellow soft plastic	Three claw tool middle + Small shovel middle + Big shovel middle
<u>03</u>	Blue soft plastic	Fork middle
<u>04</u>	Yellow plastic + Blue plastic + Green plastic	Big shovel handle top + Fork handle top + Multi-claw tool handle top

## Test Result(s):

### 1. Lead(Pb)

Test Method: CPSC-CH-E1002-08.3

<u>Sample No.</u>	<u>Unit</u>	<u>Limit</u>	<u>MDL</u>	<u>Result</u>	<u>Conclusion</u>
<u>01<sup>N</sup></u>	mg/kg	100	2	N.D.	PASS
<u>02<sup>N</sup></u>	mg/kg	100	2	N.D.	PASS
<u>03</u>	mg/kg	100	2	N.D.	PASS
<u>04<sup>N</sup></u>	mg/kg	100	2	N.D.	PASS

- Note:**
- 1000mg/kg = 0.1%
  - MDL = Method Detection Limit;
  - "N" = This data is obtained from composite testing on more than one materials, it is possible that result obtained from individual testing on any one of the materials is substantially higher. Please be

This report is only responsible for sample(s) received.

This report is advised that the result of testing contained hereon is only used for client's reference.

The report is invalid without "The Special Stamp for Test Report", reviewer and the approver.

The reports shall not be published as advertisement without the approval of us.

Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted). Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



# Test Report

Report No : LTIT22101990EN

Date: Oct. 19, 2022

Page 3 of 4

cautious when using this data for compliance evaluation.

4. N.D.= Not Detected (<MDL).

## 2. Phthalates Content

Test Method: CPSC-CH-C1001-09.4

Test Items	CAS No.	Unit	MDL	Limit	01 <sup>N</sup>	04 <sup>N</sup>
Dibutyl phthalate (DBP)	84-74-2	mg/kg	30	1000	N.D.	N.D.
Butyl benzyl phthalate (BBP)	85-68-7	mg/kg	30	1000	N.D.	N.D.
Di-2-ethylhexyl phthalate (DEHP)	117-81-7	mg/kg	30	1000	N.D.	N.D.
Diisobutyl phthalate (DIBP)	84-69-5	mg/kg	30	1000	N.D.	N.D.
Di-n-pentyl phthalate (DPENP)	131-18-0	mg/kg	30	1000	N.D.	N.D.
Di-n-hexyl phthalate (DHEXP)	84-75-3	mg/kg	30	1000	N.D.	N.D.
Dicyclohexyl phthalate (DCHP)	84-61-7	mg/kg	30	1000	N.D.	N.D.
Di-iso-nonyl phthalate (DINP)	28553-12-0/ 68515-48-0	mg/kg	100	1000	N.D.	N.D.
<b>Conclusion(s)</b>					PASS	PASS

- Note:**
- 0.1%=1000 mg/kg;
  - MDL= Method Detection Limit;
  - "N" = This data is obtained from composite testing on more than one materials, it is possible that result obtained from individual testing on any one of the materials is substantially higher. Please be cautious when using this data for compliance evaluation.
  - N.D.= Not Detected (<MDL).

This report is only responsible for sample(s) received.

This report is advised that the result of testing contained hereon is only used for client's reference.

The report is invalid without "The Special Stamp for Test Report", reviewer and the approver.

The reports shall not be published as advertisement without the approval of us.

Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted). Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



# Test Report

Report No : LTIT22101990EN

Date: Oct. 19, 2022

Page 4 of 4

## Sample Photo(s):



Lab testing authenticate the photo(s) on original report only

**\*\*\*End of Report\*\*\***



This report is only responsible for sample(s) received.

This report is advised that the result of testing contained hereon is only used for client's reference.

The report is invalid without "The Special Stamp for Test Report", reviewer and the approver.

The reports shall not be published as advertisement without the approval of us.

Without the writing agreement of the company, the client is not allowed to copy the report in part (entire copy is excepted). Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.